MODELS | NUMBER MODELS NUMBER

PREFIX PREFIX
6001118 11- 6001110 11-
600111C 11e 600111F 11-
600111E 1.

McCullock chain saws are identifisd by a model number
lin thig ingtance, 6007171 | tollowad by o sufiix lettar
(A, B, C. wtc) starnpad on the identification plate
attached to the saw. Suffix letters denots variations
in parts or assamblies in the manufacture of the 0w,

Part numbors listed in this LP.L. which hava & suffix
letter or |etters foltowing tha description, indicate the
pa:‘l is used only an the muodelis) ldantifled by the lamer
or lettere.

Pert numbears and descriptions without suffix latter or
lettars apply te sl vergions of tha chain saw madeal,

Part numbers which hsve one or mars dota (.) preceding
their dascriptions may be orderad individually, but

they are also included In tha Kit or assambly whoge
dascription begins directly above the dotje).

Fart numbera in this IPL which ware not in the provious
IPL covoring those sews, are Indicetad by a dash {-)
proceding the naw part numbar.

For your convanlance, Service Bulleting which affect part
numbers listed in this documant are roferenced in this IPL.
Servics Bullatin numbers are baxed and precede part numbers,

The polity of McCulloch Corporation fg one of continusl
impravemant In design, menufacturing end enginaaring
advancement whearever posalble to aeswre Btill finer
twao-cycle power tools. Hance, specifications, equip-
mant, colars, desigh and manufacturar's sugpested list
rr‘lcna Bre §ubject (o change without notice and McCul-
och Corporatian raserves the vight to make such

changes without prior notification or obligation to back-
fit or zupply backilt componants for units praviously
shipped from the factory,

February 1985

LUSTRATED PARTS LIS

PRO MAC10-10S
CHAIN SAW

= CONTENTS -

Fage

Flgure 1. Geneval . , , ., ., ... .. 2
Figure 2, CHAIN BRAKE ASSEMBLY.. . . | 4
Figure 3. Fan Housing & Starter Asys. . 5
Figure 4, Fuel Tank Assembly. . . . . . & _
Ftgure 5, Carburetor Assembly , . . . . 7
Figure 6. Powerhead Aggembly, , . . ., 8§
Bar and Chain Combinations . . . , . . . g
Accessordes. ., , . ., ., ., ... .. . b
Service Specifications . . ., , ., , ., ., 3

McCULLOCH
CORPORATION

21 BDGE-FMD ‘

Small Engine Parts


http://www.barrettsmallengine.com

I GENERAL ASSEMBLY PRO MAC™10-10$




PRC MAC"10-108
FIGURE 1 GENERAL ASSEMBLY

1TEW PART UNITS PER| |ITEM PART UNITS PER
N, NUMBER DESCRIPTION ASY, NO, HUMBER DESCRIPTION ASY,
1 110961 WUT - HEX 8/16-24 o 42 69057 BRACKET - AIR CLFANER ]
z CHAIN BRAKE ASSFMALY (FIG, 2) 43 103357 BOLT - HEX KD 10-24 x 2 1/4 2
3 64330 SET - BAR PLATE 1 ad CARBURETDR ASSEMBLY [FIG. 4)
4 BAR ASSFMBLY 1 a5 Ba189 GASKET - CARBURETOR 1
5 CHAIN ASSEMBLY 1 ag 84074 SPACER - CARBURETOR ]
6 110865 SCREW - HEX HEAD 10-24 x 7/8 2| | 47 84081 GASKET - SPACER 1
7 100352 WASHER - #10 PLAIN 21 148 170570 SCREW - HEX WD 12.74 x 71 3/8 2
] as7e7 RETAINER - FRAME 1 43 66582 LOCKPLATE ]
9 102130 SCREW ~ HEX HD 1/4-20 x 1.5 1 50 102115 WASHER - PLAIN 2
10 216542 WASHER - LOCK 1/4 1 ] 110568 SCREW - HEX HD 12-284 x 1 1/8 1
n 216639 CLAMP - FRAME 1 52 69516 LOCKPLATE 1
12 214549 FRAME AND GRIP ASSEMBLY 1 §3 (T780) -100352 WASHER - SPECTAL 1
13 86113 NUT - HEX 3/8-24 LEFT HAND 54 110713 SCREW - SKT HD 10-24 x T 1/4 1
14 21430 CLUTCH ASSEMaLY ] 685 100003 WASHER - #10 1
15 64583 . RETAINER - CLUTCH SPRING 2] |58 69772 (0 SPACER - FUEL TANK 1
16 B3z23 . SPRING - CLUTCH 2] | 57 216632 SCREW - BTN 10-24 x 1 1/4 1
17 67233 « KIT - CLUTCH SHOE ? 58 FUEL TAMK ASSEMBLY (FIG. 5)
18 214300 . ROTOR CLUTCH 1 &0 84082 GASKET ]
18 957168 DRIM/SPROCKET ASSEMBLY 1 &80 84079 TNSULATOR - FUEL TANK 1
an 86958 « WASHER = SHIM 1 &1 84082 GASKET 1
N B695] . KIT - SPROCKET 1 &2 216680 . SCREW - HEX HD 12-24 x 5/8 1
22 218720 BEARING - SPROCKET 1 563 58508 LOCKPLATE T
23 91543 COVER ASSEMBLY - AIR CLEANER 1| |64 BROOT BRACE - HANDLE 1
24 110565 . RING - RETAIWER ] 65 214702 SHROUD H
25 68529 . KNOB - COVER 1] |66 93552 KIT - MUFFLER 1
26 216055 NAMEPLATE 1 &7 101563 . SCREW - SKT HD 10-74 x 1.25 2
27 216054 BLATE - INSTRUCTION 1] |68 110264 . WASHER 2
28 69622 FILTER - AIR ‘ 1] | &9 83966 . COVER ASSEMBELY - MUFFLER ]
24 216670 SCREW - SKT HD 10-24 x .50 2| |70 110528 . SCREW - HEX HD jO-24 x 1/2 3
30 216624 SCREW  SPECTAL 3l In - 85752 . BAFFLE « SPARK ARRESTER ]
A FAN HOTSING/STARTER ASSEMBLIES 72 B3105 . BODY - MUFFLER ]
32 216053 CAP ASSEMBLY - FUEL 11 |23 T GA187 . SCREW - SPECTAL 1
33 216678 SCREW - OVAL 12-24 x 2 3/8 1| |74 110529 . SCREW - HEX HD 10-24 x 1/2 1
H 101586 SCREW - OVAL 10-24 x 2 75 67922 © . LOCKPLATE 1
k1 87840 SPACFR 1| |76 aano7 GASKEY - MUFFLER 1
36 §8550 COYER - FUEL TANK MW7 POWERHEAD ASSEMBLY (FIG. 6)
7 -87932 SCREW - IDLE ADJUSTMEMT 1] |78 91967 KIT - SPIKE i
38 -87665 BooT - CARBURETOR 1 79 213042 . SCREW - SKT WD D-24 x 5/8 2
39 69345 GASKET - COVER 1| |80 -216683 . WASHER - SPECIAL 2
a0 215708 HOSE ASSEMBLY - FUEL 1] 1! -2V 6682 « HUT - HEX 10-24 ?
4) 215714 . PICKUP ASSEMBLY - FUFL ]

@ Used on some earlier models.

SPECIFICATIONS [WaE]

For your convenience Service

Bulletins which affect part
WEIGHT:. . . , . ., . . voe oo 1806 Tbs, {7.1 kg) nuiber: are peferenced in this
BORE:. . ., . . .., . ... ... 1.75014n, (44.5 om) IPL, Service Bulletin numbars
STROKE:, . . v v v v v v v w v W 1375 40, (34,9 ) are boxed and precede part
DISPLACEMENT:. . ., . . .. .. 35 cu. in. (87 cc) numbers,
COIL LAMINATION TO
FLYWHEEL AIR GAP:. ., ., . . ., ,011 to .015 in. (30 to 40 wm)

IGNITION TIMING: , ., . . ., , . 26 B.T.0.C.
CLUTCH ENGAGEMENT SPEED: ., , . ., 2800 to 300Q0 RAPM
SPARK PLUG GAP:, . . . . . . ... 0251in 2.53 mm;
GASOLINE:, . . ., , « + = 4+ Regular (Leaded
FUEL TANK CAPACITY:. © . . . . [ 1.5 LS. pints (0.7 1iters) | TORQUE VALUES

CONNECTING ROD-SCREWS: . . . . . 65 to 70 inch gounds

(8.5 to 9.2 M
CLUTCH WUT:, . . . . . . . . . . 160 to 170 inch pounds

{18 to 19 Mn)
FLYWHEEL NUT:. . . . ., ., . . 265 to 325 inch pounds
{30 ta 37 Nm)




@EEUTEE) CHAIN BRAKE ASSEMBLY FROMAG 10-108

FIGURE 2 CHAIN BRAKE ASSEMBLY

ITEM PART UNITS PER| [1TE PART UNITS PER

NO. NUMBER DESCRIPTION AsY.| [No. NUMBER DESCRIPTION ASY,
216003 CHAIN BRAKE ASSEMBLY 1| [0 Q6N . HOUSING - BRAKE 1
] 216639 . SCREW - PN HD 10-24 x .50 1] [11 216636 . SCREW « FIL 10-24 x 2 3/4
2 216633 . WASHER - PLAIN .210 1D 1{ |12 216635 . WASHER 1
3 216911 . LEVER ASSEMBLY 1| |13 61705 . HUT - BAR ADJUSTING 1
4 214366 . , PIN ASSEMBLY - ROLLER 1| |14 100002 . WASHER - 10 PLAIN 1
5 93085 . SPRING - BRAKE 1| hs 102067 . NUT - HEX LOCK 10-24 1
6 27235 . LATCH 1] 116 91246 . PIN - LEYER PIVOT 1
7 94144 . PIVOT - LATCH 1{ 17 91245 . WASHER - THRUST ]
8 3081 . BAND - BRAKE ]
0 93082 . PIN - BAND ANCHOR |




PRO MAC"10~108

FAN HOUSING and @TIeecie
STARTER ASSEMBLY

X

FIGURE 3 FAN HOUSING and STARTER ASSEMEBLY

TTEM  PART UNTTS PER| [TTTEW  PART UNITS PER]
NO. NUMBER DESCRIPTION ASY, NO. NUMBER DESCRIPTION AsY,
216050  Fan Housing and Starter Asy ) 8 86053 . Shield-Spring 1
1 110646 . Screw-Oval 8-32 x 1 1/8 3 9 83748 . Shafr-Starter )
2 Joad . Cover-Starter ‘ ! 10 57535  , Bushing-Starter 2
3 TI0928  , Screw-Hx hd 10-24 x 142 1 1N 216051 . Kit-Fan Housing 1
4 68162 ., Rope-Starter ] 12 24192 | Guard-Sawdust 1
P A R 1
' - 14 3 Handl e-Start 1
7 87680 . Spring-Rewind arter
PART PART
NUMBER DESCRIPTION NUMBER DESCRIPTION
ga& N Case;(:argyi n1gsglie" Rar Guard) g?ggga g;;cri fpg;*ﬁgm";:g't‘de:rggreen
3%4193 gﬁze - T?;ing £3432 Spark Plug (Conler)
82191  Kit - Pressure T$5t Adaptor ol g;g?g; ::; - ggg::: ?532
84483 Kit - Piston Too . : . -
33235 S::rench _ - 216336 Key - Socket 3/32




IET-0he- 'S FUEL TANK ASSEMBLY PRO MAC10-108

FIGURE 4 FUEL TANK ASSEMBLY

ITEM FART UNITS PER ITEM FART UNITS PER
NO. NUMBER DESCRIPTION- A%y, NO. NUMBER DESCRIPTION ASY,
1 a23zo Insert-Handie &rip 1 13 1711072 Screw-PN HD 4-40 x 31 1
2 216126 Button and Rod Assembly 1 14 6345) Cantrol-Switch 1
3 95615 . Button-0ijer 1 15 21469 Base-Switch 1
4 214708 Kit-Fuel Tank/Control 1 16 68846 Button-Switch 1
5 110378 - Pin-Re11 318 x 15216 1 17 85107 Rud-Throttle ]
il 92152 . Spring-Trigger ] 18 214701 Seal-Throttle Rod ]
7 214679 . Trigger-Throttle 1 19 105673 Pin-Roll 3/32 x 9/16 2
8 108654 . Pin-Ro11 1/8 x 7/8 1 20 63041 Button-Choke }
9 92154 . Spring-Trigger Release 1 21 105614 "0" Ring 1
10 =2 14680 . Release-Trigger 1 22 69042 Rod-Choke 1
B =110713 - SCrew-5KT HD 10-24 x A6 [ 23 69043 Snubber-Rod 1
12 214692 . Wire Assembly-Stop Switch 1 f. 69564 () Seal-Airbox 1

(D Furnished on 12 1/2 strip containing 9 beads (enough for 9 replacements).



PRO MAC™10-108 | C ARBUHETOH ASSEMBLY

FIGURE 5 CARBURETOR ASSEMBLY

ITEM FART UNITS PER| |ITEM PART UNITS PER
NO. NUMBER DESCRIFTION ASY. | |NO. NUMBER DESCRIPTION ASY,
[T761] 87666 CARBURETOR ASSEMBLY (WALBRG) 1| 16 -- -- (O ., SPRING - NEEDLE ?
1 R . SCREW - PUMP COVER 4| 7 S . SCREW - DIAPHRAGM COVER 4
? — - . COVER - PUMP 1| |a - . COYER - DIAPHRAGM 1
3 - - . BASKET - COVER 1 19 == - @, DIAPHRAGM - METERING ]
4 -- —=(D (@ . DIAPHRAGM - CHECK VYALVE 1] 20 —— == (D . GASKET - DIAPHRAGH 1
g ~= ==(D (@, DIAPHRAGM - FUEL PUMP 11 | == ~=(D) &. SCREW -LEVER PIN 1
& S —— . SCREW - PLATE 3| |22 = == @, LEVER - METERING 1
7 S — . PLATE - THROTTLF 1] |23 == ~-(D @, SPRING - LEVER 1
] - . CLIP - SHAFT 1] |24 - == @. SPRING - LEVER ]
9 -— - . SHAFT ASSEMBLY - THROTTLE ) 1 == ==(D) @, VALVE - NEEDLE 1
10 — - . PLATE - CHOKE 11 |26 - —M'®. PLUG - 3/8 1
n S . SHAFT ASSEMBLY - CHOKE 1] {27 -— == @, PLUG - 5/16 1
12 -- —= () . BALL - CHOKE FRICTION 11 |28 - --8 . KIT VALVE § SEAT ASSEMBLY )
13 -~ == {3} . SPRING - CHOKE 1] |20 = « (D@, SCREEN - FUEL 1
T4 S % . NEEDLE - HIGH SPEED 1
15 - . NEEPLE - IDLE. ]

(@ Centaired in Major Repair Kit, P/N 217080,
@ Contained in Minor Repair Kit, P/N 217078,



PRO MAC~10-10%

SN POWERHEAD ASSEMBLY



PRO MAC" 10-108

FIGURE 6 POWERHEAD ASSEMBLY

ITEM FART UNITS PER ITE PART UNITS PER
NO. NUMBER PESCRIPTION ASY, NO. HUMBER DESCRIPTION ASY,
1 110703 Nut-Hx 3/B-24 1 37 215339  Pump Assembly-Pulse 1
2 216735  Flywheel Assemb)y 1 3 9773 . S?eeve 1
3 33464 . Screw-Pawl PFivot ? k1 215246 . Kit-0i1 pump clip 1
4 93198 . Pawl-Starter 2 40 92818 . . Seal-Pulse pump 1
s 93459 . Washer-pawl 2 11 214278 . piston Assemhly-Pump 1
& 214102 . Spring-Starter pawl ? 42 105503 |, "0" Ring ]
7 100106  Key-Woodruff 1 43 aa1s2 . Ring-Piston 1
a 11027 Screw-Hx hd 10-24 x 7/8 SEMS 44 b0289 . Sgring—P1stan 1
9 100002 Washer-#10 2 45 62227 . Sleeve-Adjustment )
10 83512 Stud-3pecial 1 a6 110386, Screw-Hx hd 8-32 x 1 ]
11 BALRG Wire Assembly-Ground 1 47 92044 . Spring-Outlet yxlve 1
12 95653 Etectronic lgnition Assembly ) 48 102609 ., Bal 1
13 45269 - Wire Assembly-Spark plug 1 49 21259 . Pad-Pum 1
14 102666 , , Connector 1 50 62106 Screw-Sealing 4
11 95266 . . Boot 1 7 110288  Screw-Hx hd 8-37 x 3/4 1
14 110995 | Grommet )] 52 214672 Cylinder/Crankcase Assembly i
17 110338 Screw-Fi) 8-32 x 9/16 2 §3 111026, Washer-Sealing 4
18 MNO813  Washer-#8 ? 54 110288 | Screw-Hx hd 8-32 x 374 2
19 100955  Nut-Hx R-32 ] 55 110618 . Screw-Hx he 8-32 x } 3/8 1
20 8154 Housing-Pump 1 56 62065 . Ralt-Bar mounting 2
21 215181 Cap-Housing 1 g7 a7710 Fin-piston ]
22 62266 PMunger-Fump 1 58 827834 'Piston Assembly !
23 105614 "g" Rin 1 59 98517 . Ring Set-Piston |
24 66687 Spring-Pump 1 60 110590 , Bearing-Needle 2
25 91669 Gasket-Pump 1 61 85357 Connecting Rad Assembly 1
26 91668, Valve-Pump 1 62 616274 . Screw-Skt special 2
27 110291 Screw-Pn hd 10-24 x 2 §/8 ] 63 63225 . RoVler-Needle (set of 20) ]
A 0927 Washer-%ealing 1 64 67904 Seal-0il 1
29 B&3N4 Cover-041 tank 1 65 63364 Ring-Snmap ]
k1] B63N4 Rasket-lover 1 66 67905 Bearing-Bal) 1
n 216058  Cap-Ni) tank 1 67 NQ260  Seal -011 1
32 01148 “0" Ring 1 68" 104357  Pearing-Needle 1
13 672 Hose Assembly-011 1 69 216810  Kit-Crankshaft 1
4 51606 . Screen-Hose ] 70 83m7 Spark Plug 1

35 110850 Screw-Fi] 10-24 x 7/8 1
36 100003 Washer-#10 1 n 94272 Valve-Compression Release i

() Used on models with suffix Jetter C.
(@ Used on models with suffix letters B, 0, E. F,

BAR and CHAIN COMBINATIONS

PART PART

NUMBER DESCRIPTTON NUMBE# DESCRIPTION
94074 Bar-16" Speed Mac 86846 Bar-24" Speed Mac
89502 Bar-16" Mac 10 B9504 Bar-24" Mac 10
BBL67N Chafn-16" PM 370G 88175N Chain-24" EM 3706
-218061N  Chain-16" PGR 370G -218070N  Chain-24" PSR 3700
89974N Chain-16" SPR 3706 BY981N Chain-24" SPR 370G
q93778 Bar-20" Speed Mac 6847 Bar-28" Speed Mac
89503 Bar-20" Mac 10 89505 Bar-28" Mag 10
BBI73N © Chain-20" PM 3706 9IRE2N Chain-28" pPM 3700
=218069N  Chaip-20" PGR 3708 a9984N Chain-28" SPR 3706
B89979N Chain-20" SPR 370G

McCulloch Parts


http://www.barrettsmallengine.com/mcculloch/parts.html

